
 

 

POLITECNICO DI MILANO 

Scuola di Ingegneria Industriale e dell’Informazione 

Corso di Laurea Magistrale in  

INGEGNERIA ENERGETICA - ENERGY ENGINEERING   

 

 

 

 

APPLICATION OF ADM1 TO  

FULL-SCALE DIGESTER IN VIEW OF 

DIGESTION SCENARIOS 

 

 

 

 

Master Thesis by   Alice Previati 

matr. 876019 

 

Supervisor     Prof. Elena Ficara  

Co-supervisor     Eng. Arianna Catenacci  

 

 

 

 

Academic Year 2018-2019 





 

 

 

 

 

 

 

Dedicato a mio papà, 

perché sia orgoglioso di sua figlia grande, 

per sempre  



TABLE OF CONTENTS 

 

 

TABLE OF CONTENTS 

Abstract in italiano ............................................................................................. 1 
[...]
methanogens is used. In addition, denitrifying bacteria can grow by fermentation. These 

microbes reduce NO3- to nitrogen oxides, competing with methanogens for both acetate and 

hydrogen. Due to the complexity of the interaction between the microbial groups, nitrate 

reduction is excluded from the ADM1. In the end, all the anaerobic microorganisms undergo 

a decay process, and the dead biomass is recycled to composite organic material.   

Several mechanisms of inhibition are considered (Appendix A). pH inhibition is a combination 

of weak acids or weak bases inhibition at low pH or high pH respectively. It affects all the 

organisms in intracellular processes, with different parameters for acetogens and acidogens, 

hydrogen-utilising methanogens and acetoclastic methanogens. Hydrogen inhibition of 

acetogenic bacteria and free ammonia inhibition of acetoclastic methanogens are also included 

in the ADM1, both described using non-competitive functions. LCFA inhibition is excluded. 

 

 

Figure 2.1 Flowchart of a detailed AD process 



 
LITERATURE REVIEW

 

24 

For completeness of the model, secondary substrate Monod kinetics is used to describe 

decrease in growth when nitrogen is limited. 

Temperature can affect biochemical reactions, as predicted on kinetic rates by the Arrhenius 

equation. In AD, there three major operating ranges: psychrophilic (4-15 °C), mesophilic (20-

40 °C), and thermophilic (45-70 °C). If the temperature increases above the optimum, the 

reaction rates drop to zero fast. However, in the ADM1 separate values for each temperature 

range are used in the description of the influence of temperature instead of continuous 

functions. Temperature can also affect reaction pathways. Homoacetogenesis and acetate 

oxidation are particularly affected at psychrophilic and thermophilic temperatures 

respectively. However, the task group has not included homoacetogenic bacteria into the 

model because it is considered that most of the hydrogen and acetate are converted directly to 

methane. 

The physico-chemical system is very important while modelling AD. It describes the major 

performance variables such as gas flow and alkalinity, and many biological inhibition factors 

such as pH and concentrations of soluble gases in the liquid phase.  

All the compounds that have pKa values (dissociation coefficients, calculated as the -log10 of 

the corresponding Ka parameter) close to the operating pH of anaerobic processes are included 

in the system that model acid-base reactions. The association/dissociation processes are 

considered as equilibrium processes since their kinetic is faster than other processes. Indeed, 

they can be represented by a differential-algebraic set of equations (Appendix A). The set 

includes the charge balance, in terms of molar concentrations, which must be always satisfied 

in order to evaluate the concentration of H+ ions. An additional variable is used to represent 

the net charge of inert metallic ions such as Na+ and Cl-. LCFAs and amino acid acid-base 

reactions are not included in the ADM1. Since the CO2/HCO3
- and NH4

+/NH3 acid-base 

reactions are implemented as differential equations, the free forms are implemented as 

dynamic state variables in addition to the respective total forms. The equilibrium equations 

that describes the correlation between free and total forms are added to the set. 

Three main gas components affect the biological processes or outputs: hydrogen, methane and 

carbon dioxide. Hydrogen sulphide and ammonia are not considered in the ADM1. There is no 

advective influent in the gas phase. The liquid-gas transfer is governed by Henry’s law, which 

describes the equilibrium relationship between the phases when in contact. Despite this, 

dynamic gas transfer equations are used in the ADM1 because the liquid-gas transfer is related 

to the effluent organics and total COD balance (Appendix A). Because transfer of gases is liquid 

film controlled, and the diffusivities are similar, the task group suggested to use the same mass 

transfer coefficients for all the three kinetic rate equations. Temperature can highly affect 

physico-chemical reactions. Therefore, the van’t Hoff equation was has been used in the ADM1 

to describe the variation of equilibria coefficients with temperature. The van’t Hoff formula 

was directly integrated in the kinetic rate equations. 



 
LITERATURE REVIEW

 

 
25 

2.4.1 ADM1 limitations 

The original model lacks a detailed procedure for characterising the input state 

variable set and biodegradability. Therefore,  values from literature were either assumed 

(mostly according to the approach described in Rosen and Jeppsson [42]) or new methodology 

were defined and validated. Some authors agreed that the composition of the liquid phase in 

the anaerobic digester could be properly adjusted by simulating the whole process, with the 

proper operating and feeding conditions, for an interval of time equal to 3 HRT at least. 

According to that, In the simulation and modelling of the mesophilic anaerobic digesting of 

mixed sludge by ADM1, Aboulfotoh [43] modelled the mesophilic anaerobic digesting of mixed 

sludge by ADM1. The author took as starting point an average feed composition of mixed 

sludge and the default parameters given by Rosén and Jeppsson. The simulation was run for 

several HRTs. Hence, the output composition of the sludge was used as initial condition of the 

anaerobic digester in another simulation. The model was able to predict the effluent COD, 

sCOD, VFAs and pH with considerable accuracy. On the other hand, the actual gas production 

was lower than the predicted values by the ADM1, probably due to the short time of the 

experiment and a leakage in the collected gas. 

Astals et al. [44] proved a methodology to calculate the biodegradable fraction, the composite 

concentration, stoichiometric coefficients and soluble compounds of sewage sludge, based on 

its characterisation before and after the BMP test. The biodegradability of SS was evaluated 

taking into account also the amount of COD for bacterial growth and maintenance. No 

statistically significant relationship between the disintegration constant and the SS 

characterisation was found. The methodology to determine the composite concentration and 

stoichiometric coefficients was based on COD balances, theoretical oxygen demand and mass 

conversion parameters. Those values were calculated by means of elemental composition and 

SS characterisation results in turn. The stoichiometric coefficients of the composite 

biodegradable fraction presented a high variability within the SS that were studied. 

Nevertheless, the biodegradable fraction was close to the default ADM1 value (0.53-0.62 and 

0.65 respectively). 

De Gracia et al. [45] extended the ADM1 model defining the components via elemental mass 

fractions and estimating the COD as a function of the redox equations associated with these 

elements. Thanks to this approach, all the stoichiometric coefficients could be automatically 

calculated, and the mass and charge conservation checked. The application of this model 

would make the detection of possible imbalances easier and it would enable the future 

connection with other unit-process models. Then, Huete et al. [46] applied a similar 

methodology to a pilot-scale reactor treating mixed sludge. However, the model predictions of 

the biogas composition and alkalinity were not accurate enough. These limitations show the 

convenience of including the elemental characterisation of the process in terms of carbon. 



 
LITERATURE REVIEW

 

26 

In literature, several approaches can be found that utilize anaerobic respirometric analyses to 

estimate or calibrate the biochemical  and kinetic parameters of ADM1 ([47]–[50]). In most of 

the cases, the resulting models showed good prediction of methane production, biogas 

composition, ammonia and alkalinity. 

  



 
MATERIALS AND METHODS

 

 
27 

CHAPTER 3.  

MATERIALS AND METHODS  

3.1 Samples origin 

The WWTP under study is located in the city of Sesto San Giovanni (Milan) and it is 

run by CAP (Consorzio Acque Potabili). In the plant the municipal and industrial wastewaters 

coming from the surroundings of the same city are treated, and it serves 124.500 PE with an 

inflow of 24.135 m3/day. It is located next to the river Lambro, where the purified effluent is 

discharged. The plant scheme includes a water treatment line and a sludge treatment line. 

Water pre-treatments consist of screening, dragging, grit removal and primary sedimentation. 

After that, there are two different biological treatment lines. Part of the flow is sent to the 

moving bed biofilm reactor (MBBR) process, while most of the flow is sent to the biofilter 

process. The sludge that is extracted from the primary sedimentation undergoes another 

process of screening, thickening (HRT 2-3 days), anaerobic digestion (HRT 30 days) and 

dewatering. In the plant, there are two anaerobic digesters that operate in parallel. The biogas 

is extracted from the head space of each digester, and it is stored in a gasometer. Then, it is 

exploited in a Combined Heat-and-Power (CHP) unit for cogeneration. The unit is composed 

by two microturbines (65 kWel each) and a heat recovery system in the flue gases line (256 

kWth). Before entering the unit, the biogas is treated, dehumidified and compressed to 4.8 

bar. The thermal energy is used for heating the digesters and maintain their internal 

temperature around 35°C.  If the temperature of the liquid phase in the digesters drops under 

the optimal range, the biogas is directly sent to the thermal station to sustain the heating of 

the reactor. If it is the case, the excess biogas is burnt off in the flare stack. 

Furthermore, in the last year the plant has been revamped and two processes have been added. 

In the first case, organic material is recovered from dairy products that cannot be sold on the 

market. The raw material is treated so that the content is separated from its package, and then 

it is added to the thickener and sent to anaerobic digestion. In the second case, the pre-

thickened sludge undergoes a rapid process of fermentation (3-5 days at 30°C). Then, the 

carbon-rich liquid phase is sent back to the biological treatment line to favour the 

denitrification process, and the solid phase is sent to the anaerobic digester. 

The samples of mixed sewage sludge were collected at the entrance and the exit of the pre-

thickener. The digestate sludge was sampled at the exit of the anaerobic digesters. Samples of 

the co-digested matrix were collected before its treatment; they consist mostly of different 

kinds of yogurt (fruit, fibre-rich, probiotic) that have been stored at ambient temperature in 



 
MATERIALS AND METHODS

 

28 

the WWTP before being added to the process. The samples were collected in April and October 

2019. After being transported to the laboratory, they were stored at 4°C. All the analyses were 

conducted in the laboratory A. Rozzi in Cremona. 

 

Figure 3.1 Satellite view of the WWTP under study 

 

 

Figure 3.2 The WWTP under study: on the left, the pre-thickening unit; on the right, one 

of the anaerobic reactors 



 
MATERIALS AND METHODS

 

 
29 

3.2 Conventional analyses 

Total and volatile solids were determined in duplicate according to Standard Methods 

2540 (APHA, 2005). A fixed amount of each sample was added to an aluminium cap that was 

previously weighted (tare, T) and its weight was recorded (M0). All the caps were put into an 

oven at 105°C for about 24 hours. After, the caps were again cooled down to ambient 

temperature in a dessicator and their weight was recorded (M105). Then, the caps were put in 

a muffle at 550°C for 2 hours, plus 40 minutes that the muffle takes to warm up. After cooling 

in a dessicator, the final weight of each sample was recorded (M550). According to the described 

steps, TS and VS content were calculated as: 

𝑇𝑆 =
𝑀105 − 𝑇

𝑀0 − 𝑇
∙ 1000 

𝑉𝑆 =
𝑀550 −𝑀105

𝑀0 − 𝑇
∙ 1000 

The pH was directly measured in liquid samples by means of portable multi-probe meter 

(Hach-Lange, HQ40D).  

Total chemical oxygen demand (tCOD) was determined according to Standard Methods 5220 

(APHA, 2005). The method consists in the oxidation of the organic compounds in an aqueous 

sample using a concentrated solution of Potassium Dichromate (K2Cr2O7 2N) in the presence 

of concentrated Sulfuric Acid (H2SO4) and Silver Sulfate (Ag2SO4) as catalyst of the oxidation 

reaction. The excess dichromate is titrated with a solution of Ammonia and Iron (II) Sulfate. 

The concentration of the organic matter that can be oxidized is proportional to the amount of 

consumed K2Cr2O7. In order to calculate the COD of each sample the volume of ammonia and 

iron sulfate required to titrate a blank (Vb), the volume of ammonia and iron sulfate required 

to titrate the samples (VAIS), the weight of each sample (Wsample) and the normality of the sulfate 

(Nsulfate) must be known. The blank contains Potassium Dichromate, concentrated Sulfuric 

Acid and Silver Sulfate. Using this information, the COD is calculated as: 

𝐶𝑂𝐷 =
(𝑉𝑏 − 𝑉𝐴𝐼𝑆) ∗ 8000

𝑊𝑠𝑎𝑚𝑝𝑙𝑒

∗ 𝑁𝑠𝑢𝑙𝑓𝑎𝑡𝑒  

The Total Kjeldahl Nitrogen was measured according to the ISO 5663-1984. The Kjeldahl 

method is a wet oxidation using concentrated Sulfuric Acid (H2SO4).  

Total alkalinity (corresponding to TAC in German) was measured by means of the FOS/TAC 

instrument (Hach Lange BIOGAS Tritation Manager). Samples were always diluted 1:10 (10 

mL of sample as received and 90 mL of deionized water). Then, they were automatically 

titrated with Sulfuric acid (H2SO4) to pH 8.3 first, pH 4.3 then. Total alkalinity was calculated 

as the product of the volume of acid used to reach the pH end point, the normality of the acid 

and the conversion coefficient of Calcium carbonate (CaCO3) to equivalent (50 mgCaCO3/eq), 

divided by the volume of the sample. 



 
MATERIALS AND METHODS

 

30 

A similar instrument (Hach Lange) was used in another laboratory (located in Peschiera 

Borromeo and owned by CAP to run all the required analysis to monitor the WWTP under 

study) to measure the ratio FOS/TAC (translated to VFA/Total Alkalinity in English). Samples 

were automatically titrated with Sulfuric acid (H2SO4) to pH 5.0 to determine TAC, and from 

pH 5.0 to pH 4.3 to determine FOS. 

Instead, in the laboratory A. Rozzi in Cremona, the VFA (acetic, propionic, butyric, iso-butyric, 

valeric, iso-valeric and caproic acids) concentrations were determined according to Standard 

Methods 5560 (APHA, 2001), using a gas chromatograph (DANI Master GC) coupled with a 

flame ionization detector. A Nukol fused silica capillary column was used for the separation 

with nitrogen as the carrier gas. A standard mixture containing 1 g/L of target acids, was used 

to calibrate the chromatograph. The injector and detector temperatures were at 250 °C and 

300 °C respectively, and the oven temperature was gradually increased from 100 °C to 190 °C 

at the rate of 10 °C/min. The effluent from the column is mixed with hydrogen and air and 

ignited. Organic compounds burning in the flame produce ions and electrons which can 

conduct electricity through the flame. A large electrical potential is applied at the burner tip, 

and a collector electrode is located above the flame. The current resulting from the pyrolysis 

of any organic compounds is measured and converted into mass of the corresponding VFA. 

Additional measurements on the total content of VFAs in the samples (expressed as equivalent 

concentration of acetate) were done with the test kit LCK 365 by Hach-Lange. 

Ammoniacal nitrogen (NH4+), nitrate (NO3-), total soluble nitrogen (sN) and soluble COD 

(sCOD) were measured using spectrophotometric test kits (Hach-Lange) on the liquid fraction 